
SPARE PARTS LIST
PAGE 1

MODEL NO. 4305

ITEM PART NO. DESCRIPTION QTY NOTE
001 182681-3 Fogantyú-készlet (jobbos + bal   1

INC. 40
002 266034-5 Önmetszo csavar M4x16*   2
003 153389-6 Fogaskerékház-fedél, komplett   1
004 316608-3 Lökorúd-befogó 4304/4304T/4305   1
005 310028-3 Szorító 4304/5, új 4304T/430   1
006 265035-0 Süllyesztett feju csavar M4x10   2
007 344232-2 Nyomótárcsa 4304/4304T/4305/43   1
008 212010-7 Tugörgos csapágy 607 212010-7   1
009 152454-8 Excenteres forgattyú 4304/4304   1
010 253792-2 Lapos Alátét 26 9045N/HR25   1
011 344330-2 Kiegyensúlyozott lemez 4304-43   1
012 344330-2 Kiegyensúlyozott lemez 4304-43   1
013 344134-2 Excentertárcsa 4304/4204T/4305   1
014 253792-2 Lapos Alátét 26 9045N/HR25   1
015 212043-2 Tugörgos csapágy 810 HR2010   1
016 226428-6 Fogaskerék 51 4304T4304T/4305/   1
017 212043-2 Tugörgos csapágy 810 HR2010   1
018 253139-0 Távtartó Alátét 8 253139-0   1
019 322691-0 Áttételi tengely 4304/4304T/43   1
020 211021-9 Golyóscsapágy 607LLB   1
021 681636-0 Szigetelo alátét 9521NB/4304T/   1
022 517098-5 Forgórész 220V 4304/4305/4304T   1 220V

INC. 20,21,23,24
023 240039-3 FAN  54   1
024 211031-6 #Golyóscsapágy 608LLB   1
025 911111-5 Trapézfeju csavar M4x10 911111   3
026 253715-0 Lapos Alátét 6 253715-0   1
027 253811-4 U-alakú lapos alátét 5 3612, 4   1
028 961011-9 Zárógyuru E-4 9611011-9   1
029 253715-0 Lapos Alátét 6 253715-0   1
030 151594-9 Fogaskerékház, komplett 4304/4   1

INC. 49
031 266045-0 Önmetszo csavar M4x20   2
032 442123-2 Tömítés 4304-4305T, új*   1
033 961004-6 Seeger-gyuru S-8 961004-6   1
034 922126-7 Imbuszcsavar M4x16 922126-7   2
035 231314-8 Nyomórugó 4 JV2000/4302C/680   2
036 961017-7 Zárógyuru E-3 961017-7   1
037 256693-3 Csapszeg 4 (256693-3) 4304-430   1
038 266147-2 Önmetszo csavar M4x55   2
039 152947-5 Görgotartó, komplett 4304-4305   1
040 182681-3 Fogantyú-készlet (jobbos + bal   1

INC. 1
041 266053-1 #Önmetszo csavar M4x35   1
042 165089-6 Lökorúd 4305   1
043 265894-2 Imbuszcsavar M6x8 4301BV/4302   1
044 344137-6 Csúszólap 4304-4305T   1
045 272231-3 Emelokar 17 4304-4305T   1
046 231314-8 Nyomórugó 4 JV2000/4302C/680   1
047 216008-6 Acélgolyó 4 216008-6   1
048 961018-5 Zárógyuru E-5 961018-5   1
049 263002-9 Gumi csapszeg 4 263002-9   1
050 316883-1 Alaplemez 4304/4305, új*   1
051 331435-7 Szorító lap 4304   1
052 922146-1 Imbuszcsavar M4x25 922146-1   1
053 266055-7 Imbuszcsavar M5x8 4304   4
054 344443-9 Alaplemez 4304/4305T, új   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 4305

ITEM PART NO. DESCRIPTION QTY NOTE
055 415523-9 Kapcsolókar 4305/4305T   1
056 633288-3 Állórész 220V 4305T   1 220V
057 415535-2 Légterelo lap 4304   1
058 266052-3 Önmetszo csavar M4x60 4   2
059 415748-5 Motorház 4304-4305T   1
060 191962-4 Szénkefe CB-419 (CB-406, CB-40   1
061 643923-5 Szénkefetartó 643923-5   2
062 645259-8 Zajszuro kondenzátor 4305T   1
063 687063-9 Kábel-feszültségmentesíto 6870   1
064 265995-6 Önmetszo csavar M4x18*   2
065 682502-4 Kábelvédo 8-85*   1
066 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1 220V
067 819063-3 MAKITA címke*   1
068 266052-3 Önmetszo csavar M4x60 4   2
069 857557-0 NAME PLATE 4305   1
070 415531-0 Motorház hátsó burkolata 4305/   1
071 631678-4 Szabályzó elektronika /9911   1 220/240V
072 687070-2 Megvezeto lap 4305/4305T   1
073 651428-1 Kapcsoló ST115A-40 9541/4305-   1
074 415522-1 Kapcsolórúd 4305/4305T   1
075 421494-0 Gumi gyuru 19 9521/22NB   1
076 322893-8 Védohuzal 4304-4305T (júniustó   1
077 344784-3 Tömíto lemez 4304-4305T   1
078 443106-5 Filc 10-20 4304-4305T, 086117-   1
A01 783201-2 HEX. WRENCH  3   1
A02 410048-8 Csavarkulcs-tartó 410048-8   1
A03 415524-7 Repeszgátló 4322-4324   1
A04 415887-1 Védoszerkezet 4304T/4305T   1
A05 A-85737 JIG SAW BLADE B-22   1 AEPD-010/96
A06 A-85628 JIG SAW BLADE B-10   1 AEPD-010/96
A07 A-85793 JIG SAW BLADE BR-13   1 AEPD-010/96
A08 413068-1 Alaplemez 4304-4305T   1
A09 824809-4 PLASTIC CARRYING CASE   1
E04 654531-7 Csatlakozósáv N910/4305/4305T   1
E05 534027-3 LEAD ASS'Y (BLACK)   1
E08 654128-2 EARTH TERMINAL   1
E09 646083-2 Fojtótekercs 4305T   1
E10 192547-9 VACUUM HEAD   1
E11 654556-1 CONNECTOR   1



SERVICE DRAWING
PAGE 1

MODEL NO. 4305


